Lrampron:

Power & force MNntocTpUpoBaHHbIN KaTanor 3anacHbIX YacTei Mogenb: IGG3600

“ g

ApTturyn/ - Ne ApTturyn/ e K-so
Description HanmeHoBaHue K-Bo Description HanmeHoBaHue
Part NO Part NO
i |

360001001 | COmnectionplate | Kpiwka reneparopa 1 6 | 360001006 | Screw 8x35 BonT M8x35 1

CO CTOPOHbI

Asuratens
360001002 Screw 8x16 Bont M8x16 4 7 360001007 Fan KpbinbyaTtka potopa 1
360001003 Stator unit Cratop 1 8 360001008 Screw 6x10 bont M6x10 2
360001004 | Screw 6x55 Bont M6x55 4 9 360001009 Motor inlet cover KpbiwKa reHepaTopa 1
360001005 Rotor Potop 1 10 360001010 Screw 5x16 Bont M5x16 4
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Power & force
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Mogenb: IGG3600

ApTUKYn Ne ApPTUKYA, K-8o
No prukyn/ Description HavmeHoBaHue K-Bo prukys/ Description HavmeHoBaHwue
Part NO Part NO
1 | 306020070500 | Fueltank cap Kpbllwka 6aka 1 7 360002007 The inverter MHBepTOpHbIN 610K 1
unit
2 306020070300 Fuel filter DuNbTP TONAUBHBIN 1 8 360002008 Control panel | MaHenb ynpaBneHus 1
3 | 360002003 Fuel tank shock | AmoprusaTop 6aka 2 9 360002009 Panel cover 3aaHAA KpblLLKa 1
mount
4 | 360002004 Fuel tank TonaueHbIi 6ak 1 10 360002010 Cushion Bubpousonatop 4
5 | 306020071100 | Fuelswitchassy | Tonausmbiit kpaH 1 11 | 360002011 Shock mount | noapammk 1
plate
6 360002006 Frame Pama 1
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ApTUKYA, Ne ApTukyn K-Bo
Ne pruyn/ Description HaumeHoBaHue K-Bo prukyn/ Description HanmeHoBaHue
Part NO Part NO
1 | DACO10 Oil seal CanbHuK KoneHsana 2 15 | 012020000700 | Speed slider TonKaTenb perynstopa 1
25x41,25x6
2 | 360003002 Screw M6x25 | Eont M6x25 6 16 | 012020100000 | Speed gear LieHTpOoBeHbIN peryasaTop 1
assembly

3 | DAA002 Cover, KpblwKa kapTepa 1 17 360003017 Speed gear Ban perynatopa 1
Crankcase shaft

4 | 012020200000 Dipstick with LLlyn ypoBHa macna 1 18 360003018 Speed shaft LWanba 1
seal spring

5 DABO0O5 Packing, case MpoKnagKa KpbIWKK 1 19 360003019 Air baffle plate Bo3ayxoHanpasastowas 1
cover KapTepa naacTuHa

6 DBF005 Camshaft Pacnpepgan 1 20 360003020 Oil drain plug BonT gnA camea macna 1
assy

7 012020005100 Oil sensor [aTumK ypoBHs 1 21 360003021 Oil drain plug MNpoknagka 1
assy macna gasket

8 360003008 Pin Wnannt 1 22 521010010501 Bearing NoawmnnHuk 6205 2

9 360003009 Nut M6 lalika M6 2 23 360003023 Key LLinoHKa 1

10 | 360003010 Adjustment LWaiba 1 24 360003024 Crankshaft Konensan 1
gasket

11 | 360003011 Lever Ocb perynatopa 1 25 130150039- Connecting rod LWaTtyH 1

0001 assy
12 360003012 Ring YnnotHuTenbHoe 1 26 13111-2860110- Piston assy MopLeHb KOMANEKT 1
KO/bLLO 0000KIT
13 | 301170100100 Crankcase Kaptep 1 27 012030400000 Piston ring assy | Koabuo nopwHesoe 70 x1,5 1
MM KOMMNNEKT
14 | 360003013 Air baffle Bosayxoranpasnsato 1 28 | 360003028 Pin LUTnT KapTepa 1

plate

WaA nn1actuHa




Lrampron:

Power & force

MI'IJ'HOCTpMpOBaHHbIﬁ KaTanor 3anacHbIX YacTen

Mogenb: IGG3600

No | ApTuryn/ o Ne ApTtukyn/ o K-Bo
= Description HanmeHoBaHue K-Bo Description HanmeHoBaHue
Part NO Part NO
1 360004001 Muffler Fnywwutens 1 18 360004018 Spring Mpy*KnHa pblyara 1
2 | 360004002 Muffler gasket Mpoknagka 1 19 360004019 Speed swing Pblyar perysmpoBKM MOLLHOCTM 1
rywmTens arm
3 DBA001 Cylinder head Fonoska 1 20 360004020 Air dust plate KpblwKa pbiyara 1
UMANHAPA
4 360004004 Pin LLTMdT ronosku 2 21 012030000300 Valve tappet Tapenka Tonkatens 2
Cylinder head MNpoknagka
5 012030000500 1 22 012020002200 Valve lifter Tonkatenb KnanaHa 2
gasket roNI0BKM
UMANHAPA
6 360004006 Rod governor Tsara pblyara 1 23 DAF003 Push guide assy | Hanpasnstiowan Tonkatenen 1
7 360004007 Arm governor Pbiyar perynaTtopa 1 24 301060520200 Stud LinnnbKa Kopombicna 2
8 360004008 Spring rod MpyxuHa TarNn 1 25 301060520300 Nut lalika Kopombicna 2
governor
9 301060820102 Filter cover Kpbiwka ¢punbTpa 1 26 301060400200 Head cover MpoKnagKa KpbIWKK KNanaHoB 1
gasket
10 | 301060820101 Filter element Bo3ayLUHbIN 1 27 120220008~ Cylinder head KpbllwKa K1anaHos 1
dunbTp 0001 cover
11 | 360004011 Air cleaner case | Kopnyc ¢punstpa 1 28 140450022- Valve rocker Kopombicno 2
0001 arm
12 | 360004012 Hose LWnaHr canyHa 1 29 301060500900 Valve scape Konnayek KnanaHa 2
13 | 211010607100 | Carburetor Mpoknagka nog, 1 30 | 301060500800 | Valve spring Cyxapb KnanaHa 2
gasket (A) Kopnyc ¢punbTpa retainer
14 | 012030300002 Carburetor Kap6topatop 1 31 301060500600 Valve spring Mpy*KMHa KnanaHa 2
15 | 445060830120 Stud M6 LWnunbka M6 2 32 301170500400 Inlet valve BnyckHoW KnanaH 1
16 | 301060700200 | Carburetor Mpoknagka nog, 1 33 | 301170500500 Exhaust valve BbINyCKHOM KnanaH 1
gasket (B) KapbtopaTtop
17 | 301060700300 | Connecting Tennousonatop 1 34

block
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Ne | Aptukyn/ o Ne ApTukyn/ Part L K-80

Description HavmeHoBaHwue K-Bo Description HanmeHoBaHwue
Part NO NO

1 DA04J011E31 Starter assy CrapTep 1 5 301061200100 Fan KpbinbyaTka MaxoBuka 1

2 301220611147 Power Korkyx maxoBuKa 1 6 301061210001 Flywheel MaxoBuk 1
ventilation

3 301061200300 Nut laika maxoBuKa 1 7 F7TC Spark plug Cseuya 3axuraHuna 1

4 301061200200 Starter pulley CTakaH MaxoBuKa 1 8 DAOODO000 Ignition coil MarHeTto




